
Easy line system – ANNEX 4  ORIGINAL INSTRUCTIONS 

 

        Rev 01 del 30/04/2010                                             Pagina 1 di 26 

             

LAYOUT MACHINE EXPLODED VIEW OF GROUPS CONSTITUTING THE MACHINE 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 2 di 26 

             

Num. item  Num. part 
ENGINE MOUNT                                                                                 

101020109001 
Q.ty 

1 250110051 Basis 300 1 

2 209210000 Bearing pillar 6 

3 320600007 Flanged pad 6 

4 203310000 Spacer screw regulator 4 

5 209110002 Pillar extension 2 

6 200030001 High screw TPN 20x4x1000 2 

7 325600000 Nut screw 2 

8 250110052 Plate regulation 1 

9 218210000 Jointing shaft 1 

10 211110002 Flange 1 

11 351030001 Crown S 3/8 Z 12 1 

12 351030002 Pinion S 3/8" Z 12 1 

13 353000000 MVF27 F1 PAM 56 I=7 Bonfiglioli 1 

14 355000000 Chain S 3/8" ISO 06B-1 1 

15 250110045 Plate support 1 

16 261220000 Basis 720 1 

17 321600001 Bushes plant 6 

18 266010001 Loom bringing wheels 4 

19 231110017 Plug  1 

20 207210025 Lance 1 

21 234110005 Clamp 1 

22 264210000 Door 1 

23 209110013 Little pillar 1 

24 232110007 Semi-clap 2 

25 250110056 Plate ribbon 3 

26 238110027 Clamp pros. filling 2 

27 209110014 Central little pillar 1 

28 202210013 Shaft elevation 4 

29 343630001 Handwheel register 1 

30 211610020 U-bolt 1 

31 238110030 Clamp 1 

32 418200000 proximity SICK 1 

33 335600007 Wheel with brake 2 

34 335600008 Wheel 2 

35 362201050 TE M10x50 2 

36 367200010 Washer 10  

37 362200616 TE M 6 x16  

38 367200618 Kasher 6x18  

39 367200006 Washer 6x12  

40 363201030 TCEI M 8x45  

41 362201040 TE M10x40  

42 362200640 TE M 6 x40  

43 366200008 Screw nut M 8  

44 367200008 Washer 8-16  

45 362200535 TE  M 5 x35  

46 367200005 Washer M5  

47 362201035 TE M10x35  

48 362200635 TE M 6 x35  

49 363200835 TCEI M 8x35  

50 362200516 TE  M 5 x 16  

51 362200835 TE M8x35  

52 362200508 TE  M 5 x 8  

53 255010001 Key 15x3x3  

54 362200410 TE  M4 x 10  

55 367200412 Washer 4  

56 363200630 TCEI M 6 x 30  

57 362200625 TE M 6 x25  

58 362200860 TE M 8x60  

59 363200525 TCEI M 5 x 25  

60 367200004 Washer 4  

61 362200420 TE  M4 x 20  

62 365200810 Socket set screw with arrow M 6 x 10  

63 365210820 Plain socket set screw  M8x20  

64 344200003 Foot + antivibration  

65 252610000 Sliding block  

66 236210007 Bar feet  

67 362200820 TE M8x20  

 

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 3 di 26 

             

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 4 di 26 

             

Num.  
item  

Num. part 
TAP WINE 8-15 
133008209011 

Q.ty 

1 213210012 Fixed support  2 

2 204110004 Regulation metal ring 2 

3 311700003 Lip gasket DE 143 2 

4 311700004 DIM 16-24 (519262) 4 

5 381000003 Spring 3-30-60 2 

6 381000002 Spring 3-30-40 2 

7 320600010 MFM -2430-20 igus 2 

8 227610007 Cap 2 

9 213610010 Cone regulation 2 

10 211610015 Flange centring 2 

11 317710002 Washer 2 

12 310000809 O'ring 809 (15.88 x 2.62) 2 

13 207210021 Little pillar central 4 

14 601200003  3/4-1/2M/M with o'ring 2 

15 310000617 0'ring 617 (2,62 x 17,86) 2 

16 203210006 Washer-spring 2 

17 205610004 Spacer 2 

18 362200516 TE  M 5 x 16 4 

19 367200515 Washer d5 x 15 4 

20 310000113 o'ring 113 (2,62x13.94) 2 

21 213610022 Graft support sx 1 

22 206210024 Nozzle 2 

23 214210009 Pipe aspiration 8 2 

24 213610011 Interior piston 2 

25 204210004 Screw nut emptiness 2 

26 311700006 DIM 8-14   2 

27 310000109 O'ring 109 (7,60 x 2,62) 2 

28 310000108 o'ring 108 (2,62x6,02) 2 

29 317600006 Basket capacity (10,5 x 15 x 2) 2 

30 214210028 Thin cane filling 2 

31 363200510 TCEI M 5 x 10 2 

32 530210006 Connection Tierre AISI 316  (2720TR1886) 2 

33 289210000 Reduction 3/8-1/4 2 

34 363200520 TCEI M 5 x 20 4 

35 362200520 TE  M 5 x20 6 

36 367200005 Washer M5 6 

37 530210008 Connection Camozzi  2 

38 213610035 Graft support dx 1 

39 381000013 Spring Vanel 4 

 

 

 

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 5 di 26 

             

Num.  
item 

Num. part 
PUSHING CORK                                                 
129020110000 

Q.ty 

1 207210023 Lance pull 2 

2 221010000 Cam 1 

3 321600001 Bushes plant 8 

4 233210000 Lever blocking 1 

5 231110018 Plug register 1 

6 234110010 Arm M14x1 1 

7 201210026 Pushing cork M14x1 1 

8 204210020 Metal ring blocking M14x1 1 

9 362200860 TE M 8x60 2 

10 367200008 Washer 8-16 3 

11 362201050 TE M10x50 2 

12 367200010 Washer  10 2 

13 362200845 TE M8x45 1 

14 366200008 Screw nut M 8 1 

15 367200006 Washer  6x12 2 

16 205210030 Spacer 2 

17 362200640 TE M 6x40 2 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 6 di 26 

             

Num.  
articolo 

Num. parte 
MOTORIZATION                                          
135007109000 

Quantità 

1 230110023 Support reductor 1 

2 300000006 Bearing 6206 2RS 1 

3 205210007 Spacer 2 

4 237010002 Connecting rod 1 

5 300000003 Bearing 6004 C-2HRS 2 

6 201010001 Pivot 1 

7 250110050 Pulling plate 1 

8 321600001 Bushes plant 12 

9 205110019 Spacers motor 2 

10 247010002 Shaft handle 1 

11 367200010 Washer 10 10 

12 362201045 M10x45 2 

13 363200650 TCEI M 6 x 50 2 

14 362201035 TE M10x35 8 

15 362200830 TE M8x30 4 

16 366200008 Screw nut M 8 4 

17 367200008 Washer 8-16 8 

18 362200616 TE M 6 x16 2 

19 367200624 Washer D 6 x 24 2 

20 367200832 Washer d 8 x 32 1 

21 362200820 TE M8x20 1 

22 363201075 TCEI M10x75 2 

23 402000011 Gearmotor VSF Serie Q63 FL 67/1 PAM80 B5 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 7 di 26 

             

Num.  
item 

Num. part 
TANK                                   

131008209012 
Q.ty 

1 261210006 Cover tank 1 

2 340600002 Handle 1 

3 601200003  3/4-1/2M/M with o'ring 2 

4 606200000 Resca AISI 316  1/2 1 

5 232610002 Terminal board 1 

6 603200000 Bend 90° AISI 316 3/4 1 

7 606200001 Resca AISI 316 3/4 1 

8 611200000 Narrow band 316 (25-16)  1 

9 610600005 Pipe alim. Spiraliform diam. 18 1 

10 601200004 Nipple 3/4 AISI 316 1 

11 204210009 Metal ring 3/4 1 

12 214210018 Stick L. 1 

13 214210019 Stick M. 1 

14 214210020 Stick C. 1 

15 268210011 Tank 1 

16 317700001 Gasket 3 

17 362200516 TE  M 5 x 16 2 

18 367200005 Washer M5 4 

19 366200006 Screw nut M 6 2 

20 363200616 TCEI M4x12 2 

21 367200006 Washer 6x12 2 

22 362200525 TE  M 5 x25 2 

23 365210510 Grain M5 x 10 3 

24 600200001 Manuale valve aisi 316 1/2 3 

25 310000617 0'ring 617 (2,62 x 17,86) 2 

 

 

 

 

 

 

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 8 di 26 

             

Num.  
item 

Num. part 
HOPPER CORKS                                         
130007209001 

Q.ty 

1 268210004 Slide corks 1 

2 214210003 Fixed pipe 1 

3 235210003 Fork pipe 1 

4 260210004 Carter hopper 1 

5 261210000 Cover hopper 1 

6 340600002 Handle 1 

7 232210001 Clamp pipe 1 

8 501000029 1581.32.50.02.1 1 

9 230610003 Support guide 1 

10 229610007 Low guide 1 

11 229610008 High guide 1 

12 264210000 Door 1 

13 470600000 Underbasis electrovalve  1 

14 504000006 Electrovalve Rexroth  1 

15 541610000 Pneumatic pipe diam.6  7 mt 

16 519000004 Connection Legris 3199 06 10 2 

17 514000008 Regulator Legris 7770 06 00 2 

18 363200620 TCEI M6x20 8 

19 367200006 Washer 6x12 16 

20 366200006 Screw nut M 6 5 

21 363200616 TCEI M4x12 2 

22 362200520 TE  M 5 x20 4 

23 367200005 Washer M5 13 

24 362200645 TE M 6 x45 3 

25 362200508 TE  M 5 x 8 4 

26 362200516 TE  M 5 x 16 5 

27 366200010 Screw nut M10 1 

28 367200010 Washer 10 1 

 

 

 

 

 

 

 

 

 

  

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 9 di 26 

             

Num.  
item 

Num. Part 
SENSOR PRESENCE CORK                       

109108109000 
Q.ty 

1 238110013 Clamp s.p.c. 1 

2 501000018 Cylinder s.p.c. 1 

3 366200006 Screw nut M 6 1 

4 366200206 Cap screw nut M 6 1 

5 470600000 Underbasis electrovalve  1 

6 504000006 Electrovalve Rexroth  1 

7 531600000 31160600 legris (Passing plate) 2 

8 519000042 Connection Legris 3199 06 19 2 

9 367200005 Washer M5 2 

10 362200516 TE  M 5 x 16 2 

11 541610000 Pneumatical pipe diam.6  1 

12 506000009 Regulator of pression 1 

13 470600004 Modular connector  1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 10 di 26 

             

 

Num.  
item 

Num. part 
PIPES                                          

180020210000 
Q.ty 

1 278210000 Resca to staple 4 

2 279210000 Metal ring 4 

3 310000617 0'ring 617 (2,62 x 17,86) 4 

4 610600007 Pipe ALFAGOMMA FDA  1,2 mt 

5 320200000 Buckle FR3TE 3/4 INOX 4 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 11 di 26 

             

 

Num.  
item 

Num. part 
CARTERS                                      

111020210001 
Q.ty 

1 260210007 Back 1 

2 264210001 Left panel 2 

3 203210007 Washer  2 

4 206610006 Connection 3 

5 204610002 Metal ring  3 

6 367200005 Washer M5 43 

7 362200516 TE  M 5 x 16 8 

8 362200508 TE  M 5 x 8 8 

9 363200509 Screw round head M 5 x 8  27 

10 362200610 TE M 6 x10 2 

11 367200006 Washer 6x12 2 

12 260210025 Frontal carter 1 

13 260210024 Back 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 12 di 26 

             

Num.  
item 

Num. part 
VACUUM                                                      

173020210000 
Q.ty 

1 550000002 Valve 1 

2 517200000 Vuototecnica PVP 7SX+SSX 3/4 1 

3 601200006 Nipple with exagon 1/4 AISI 316 1 

4 601200001 Nipple with exagon 3/8" AISI 316 1 

5 367200002 Washer diam. 18 1 

6 516000000 Filter vacuum Piab 1 

7 506000002 Vacuum regulator 1 

8 519000031 Connection Legris 3139 08 00 2 

9 511000000 Manometer vacuum 1 

10 470600000 Underbasis electrovalve  1 

11 504000006 Electrovalve Rexroth  1 

12 362200616 TE M 6 x16 2 

13 367200006 Washer 6x12 4 

14 366200006 Screw nut M 6 2 

15 541610003 Pneumatic pipe diam.8 1 mt 

16 519000034 Connection Legris 3199 08 17 3 

17 519000008 Connection Legris 3199 08 13 1 

18 519000004 Connection Legris 3199 06 10 1 

19 519000006 Connection Legris 3199 06 17 1 

20 609200004 Cork 1/8 1 

21 541610000 Pneumatic pipe diam.6  1 mt 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 13 di 26 

             

Num.  
articolo 

Num. parte 
NASTRINO S/B                                       
132008210002 

Quantità 

1 241220007 Frontal side 1 

2 241220006 Back side 1 

3 320600009 Pad IGUS 3 

4 212600002 Roller neutral 1 

5 202210011 Shaft neutral 1 

6 231210005 Plug pull 2 

7 402000000 Gearmotor M 030  1 

8 202210012 Shaft motor 1 

9 311600000 Support flange oval 1 

10 352110000 Aluminium toothed sleeve 1 

11 390610003 Band Megadine 1 

12 232110009 Sem. incapsulate 1 

13 215110001 Tie rod 5 

14 362200620 TE M 6x20 20 

15 367200006 Washer 6x12  40 

16 362200680 TE M 6x80 2 

17 362200616 TE M 6x16 5 

18 362200820 TE M 8x20 2 

19 367200008 Washer 8x16 6 

20 366200008 Screw nut M8 4 

21 367200618 Washer 6x18 1 

22 363200630 TCEI M 6x30 4 

23 366200006 Screw nut M 6 4 

24 424200000 Pizzato E09-FR1-29503 FR550 1 

25 238210002 Clamp 1 

26 362200512 TE M 5x12 2 

27 362200435 TE M 4x35 2 

28 367200004 Washer 4 2 

29 367200005 Washer 5 4 

30 362200660 TE M 6x60 2 

31 418200000 Proximity  1 

32 238210003 Clamp sensor 1 

33 362200516 TE M 5x16 2 

34 362200630 TE M 6x30 8 

35 290200001 Fixed screw platorel 80 

36 290200000 False tooth 40 

37 375130000 Bar graph 1 

38 211610045 Platorel basis 40 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 14 di 26 

             

Num.  
item 

Num. Part 
MACHINE TO ENCAPSULATE                                       

138220110000 
Q.ty 

1 250110065 Base plate 1 

2 321600004 Bush to plant 4 

3 232110010 Sem. regulable 1 

4 209110008 Frontal column 2 

5 207210033 Lance machine to incapsulate 2 

6 232110006 Square clamp 2 

7 236110023 Lateral bar 1 

8 236110028 Frontal bar 1 

9 264600002 Side  1 

10 236110029 Bar machine to incapsulate 1 

11 205610012 Spacer 4 

12 262610009 Protection capsule 1 

13 264600004 Door 1 

14 342600000 Hinge ELESA 2 

15 316000002 RMCO 14 VAREC 2 

16 265210003 Outrider cal. 2 

17 340600002 Handle 1 

18 418600000 XCM DMC 5902 2 

19 265210004 Sensor protection racket 1 

20 340600006 Resumption handle ELESA 2 

21 238110027 Prossimità fillinf racket 1 

22 418200000 Proximity 1 

23 301610002 Polikap 2 

24 262610010 Shutter 1 

25 203210007 Washer 4 

26 218210001 Extension handle 2 

27 205210024 Spacer 4 

28 362200655 TE M 6x55 4 

29 367200006 Washer 6x12 32 

30 362200635 TE M 6x35 4 

31 260210017 Protective mask 1 

32 514000003 Regulator Legris 2 

33 362201060 TE M 10x60 2 

34 362201025 TE M 10x25 4 

35 367201020 Washer d 10x20 4 

36 362200525 TE M 5x25 2 

37 367200005 Washer M5 4 

38 362200630 TE M 6x30 8 

39 367600000 Black nylon washer 8 

40 206610007 Spacer 1 

41 363200850 TCEI M 4x12 1 

42 366200008 Screw nut M8 3 

43 362200612 TE M 6x12 6 

44 364200615 TSEI M 6x15 4 

45 363200616 TCEI M 4x12 8 

46 366200006 Screw nut M 6 6 

47 367200008 Washer 8-16 2 

48 364200310 TSEI M 3x10 4 

49 362200512 TE M 5x12 2 

50 364200635 TSEI M 6x35 4 

51 362200650 TE M 6x50 2 

52 363200812 TCEI M 8x12 2 

53 541610000 Pneumatic pipe 6 3 m 

54 362200640 TE M 6x40 2 

55 470600004 Modular connector 1 

56 504000006 Electrovalve Rexroth 1 

57 470600000 Underbasis electrovalve 1 

58 232610007 Lateral clamp 2 

59 506000011 Regulator of pression 1 

60 519000005 Connection Legris 2 

61 230110038 Support TOSA 1 

62 136120110003 Thermal head TOSA 1 

63 139020110001 Selector of capsule 1 

64 501000048 Cilynder  1 

65 265210010 Clamp machine to incapsulate 4 

66 250110102 Plate  1 

 

 

 

 

 

 

 

 

 

 

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 15 di 26 

             

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 16 di 26 

             

Num.  
item 

Num. part 
PROTECTIONS                                                        
137020610000 

Q.ty 

1 209110009 Back pillar 2 

2 209110008 Anterior pillar 2 

3 236110023 Lateral bar 2 

4 236110024 Frontal bar 2 

5 232110006 Square clamp 4 

6 232110008 Square electrical panel 1 

7 301610002 Polikap gl-32  3 

8 264600001 Door 1 

9 342600000 Hinge 4 

10 238610004 Clamps magnets 2 

11 418600000 XCM DMC 5902 2 

12 340600002 Handle 2 

13 264600003 Side 1 

14 316000002 RMCO VAREC 4 

15 441000001 FERN/OP-OF DC 1 

16 201610004 T anchorage 1 

17 264600007 Door 1 

18 363200616 TCEI M 4x12 16 

19 366200006 Screw nut M6 8 

20 367200006 Washer 6x12 21 

21 364200310 TSEI M 3x10 4 

22 362200525 TE m x25 4 

23 367200005 Washer M5 4 

24 363200812 TCEI M 8x12 4 

25 362200315 TE M 3x15 2 

26 367200003 Washer 8-16 2 

27 362200640 TE M 6x40 6 

28 362200650 TE M 6x50 7 

29 364200615 TSEI M 6x15 4 

30 232610007 Lateral square 4 

31 367600000 Nylon black washer 4 

 

 

 

 

 

 

 

 

 

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 17 di 26 

             

Num.  
item 

Num. part 
HANDLEWHELL REG. MACHINE ENCAPS.                                                        

108120110000 
Q.ty 

1 231110027 Support nut 1 

2 325600002 Nut 1 

3 231110028 Block adjustement 1 

4 300000009 Bearing 7200 B-TVP 2 

5 343600001 Handle 1 

6 200110000 Register screw 1 

7 205210016 Spacer 2 

8 205210017 Spacer 1 

9 367200515 Washer 5x15 1 

10 362200512 TE M 5x12 1 

11 362200630 TE M 6x30 7 

12 367200006 Washer 6-12 7 

13 367200008 Washer 8-16 2 

14 362200825 TE M 8x25 2 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 18 di 26 

             

Num.  
item 

Num. part 
PLATEAU CAPSULES                
139520210000 

Q.ty 

1 234610003 Clamp 2 

2 501000025 Clynder 2 

3 207210036 Lance 1 

4 210110003 Stud 2 

5 269610001 Slide capsules 1 

6 253610000 Guide 1 

7 441000002 FERN OP-OF DC 1 

8 207210038 Long lance  1 

9 214610006 Pipe capsules 1 

10 504000006 Electrovalve Rexroth 1 

11 519000000 Connection Legris 2 

12 514000000 Regulator Legris 2 

13 470600000 Underbasis electrovalve 1 

14 364200415 TSEI M 4x15 4 

15 363200420 TCEI M 4x20 1 

16 366200004 Screw nut M4 3 

17 367200004 Washer 4 3 

18 367200618 Washer 6-18 2 

19 362200612 TE M 6x12 2 

20 362200420 TE M 4 x20 3 

21 366200204 Cap screw nut M4 2 

22 362200625 TE M 6x12 1 

23 367200006 Washer 6-25 2 

24 366200006 Screw nut M6 1 

25 541610004 Pneumatic pipe 4 8 mt 

26 364200515 TSEI M 5x10 2 

27 470600004 Modular connector 840 1 

28 519000016 Connection Legris 2 

29 519000019 Connection Legris 2 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 19 di 26 

             

Num.  
item 

Num. Part 
SUPPORT TAP                                      
136020210000 

Q.ty 

1 230110024 Sliding support 1 

2 321600001 Bushes plant 4 

3 250110054 Plate tap 1 

4 203210005 Washer 1 

5 260610002 Rolling shutte taps 1 

6 340600005 Locking key ELESA 2 

7 203610010 Washer-guide 2 

8 519000030 Connection Legris  2 

9 541610000 Pneumatic pipe 6  4 mt 

10 362200845 TE M 8x45 1 

11 367200008 Washer 8-16 1 

12 470600004 Modular connector 840 1 

13 504000006 Electrovalve Rexroth  1 

14 470600003 Unique connector 840 1 

15 470600001 Initial underbasis electrovalve 1 

16 362200645 TE M 6 x45 4 

17 367200006 Washer 6x12 4 

18 506000009 Regulator of pression (0-4) 1 

19 470600006 Filter electrovalve 1 

20 501000048 Cylinder Pneumax 1386.40.150.01 1 

21 218210002 Extension cylinder  1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 20 di 26 

             

Num.  
item 

Num. part 
SUPPORTO GANASCE                              

127007110000 
Q.ty 

1 202210003 Pushing shaft 1 

2 300000001 3205.B 2RS 1 

3 202210004 Shaft pad cam 1 

4 300000000 3201 2RS 1 

5 202210005 Shaft guide 2 

6 321600001 Bushes plant 8 

7 321600002 Bushes plant  2 

8 501000007 Cylinder support jaws 1 

9 518600000 CR 81921701 3/2 4 mm Crouzet 1 

10 262610007 Rolling shutter support jaws 1 

11 531600001 Passing plate Legris 3 

12 219610005 Flange 1 

13 317600003 Gasket vacuum 22x32x2  1 

14 514000008 Regulator Legris 7770 06 00 2 

15 519000004 Connection Legris 3199 06 10 2 

16 519000017 Connection Legris 3106 04 08 1 

17 362200512 TE  M 5 x12 2 

18 367200005 Washer  M5 6 

19 363200520 TCEI M 5 x 20 2 

20 362201245 TE M 12 x 45 2 

21 367201224 Washer 12 - 24 3 

22 362200520 TE  M 5 x20 4 

23 363200530 TCEI M 5 x 30 2 

24 519000008 Connection Legris 3199 08 13 2 

25 519000013 Connection Legris 3104 08 00 1 

26 362200325 TE  M3 x 25 2 

27 367200003 Washer 8-16 2 

28 362200650 TE M 6 x50 4 

29 367200006 Washer 6x12 4 

30 541610000 Pneumatic pipe diam.6  6 mt 

31 368202025 Segeer est. 25 2 

32 366200312 Autoblocking screw nut M12 2 

33 364200425 TSEI 4 x 25 8 

34 365200610 Socket set screw with arrow M 6 x 10 2 

35 368202012 Segeer est. 12 2 

36 364201230  TSEI M 12 x 30 1 

37 504000006 Electrovalve Rexroth  1 

38 470600000 Underbasis electrovalve  1 

39 541610005 Pneumatic pipe reinfor. 0,18 mt 

40 250210003 Plate regulation 1 

41 200210007 G. register 1 

42 363200510 TCEI M 5 x 10 1 

43 366200012 Screw nut M12 1 

44 251110007 Cover 1 

45 230110037 Support jaws 1 

46 250110086 Frontal plate maj. 1 

47 231110035 Pusher 1 

48 255610012 Tang 14 x17 2 

49 255610013 Tang 14 x15 2 

50 506000009 Regulator of pression (0-4) 1 
51 231110037 Spacer 1 
52 363200425 TCEI M 4x12 2 

 

 

 

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 21 di 26 

             

Num.  
item 

Num. part 
Pin closing cork                                        
125007210000 

Q.ty 

1 230110026 Plug pin 1 

2 214610007 Sliding pipe 1 

3 321600000 WLM-0608-10 IGUS 2 

4 201210016 Pin cork 1 

5 230110014 Plate pin 1 

6 500000000 Cylinder pin 1 

7 206210014 Central ring 1 

8 519000019 Connection Legris  1 

9 519000000 Connection Legris 3 

10 367200006 Washer 6x12 2 

11 366200006 Screw nut M 6 2 

12 367200005 Washer M5 2 

13 362200530 TE  M 5 x30 2 

14 541610004 Pneumatico pipe diam.4 1 

15 418200000 Proximity SICK 1 

16 204210022 Metal ring proximity 1 

17 363200406 TCEI M4x6 1 

18 204210024 Metal ring 1 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

 

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 22 di 26 

             

 

Num.  
item 

Num. part 
JAWS POM                                             
128007609003 

Q.ty 

1 231610015 Jaw 2 

2 229610009 Back jaw 1 

3 229610010 Anterior jaw 1 

4 363200506 TCEI M 5 x 6 2 

5 381000007 Spring jaws 2 

6 381000011 Spring jaws 2 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 23 di 26 

             

Num.  
articolo 

Num. parte 
SERBATOIO RECUPERO                                                

131020210006 
Quantità 

1 247010008 Tank 1 

1.1 268210019 Tank collection 1 

1.2 393200001 Rounded botton stainless 114.3x2 1 

1.3 349200001 Hinge with a lever 2 

1.4 206210044 Buckle exit 1 

1.5 206210045 Buckle aspiration  1 

1.6 205210010 Spacer 2 

1.7 530210006 Connection Tierre AISI 316   2 

2 310000617 0'ring 617 (2,62 x 17,86) 3 

3 261610006 Cork tank 114 1 

4 517200000 Vuototecnica PVP 7SX+SSX 3/4 1 

5 519000005 Connection Legris  1 

6 213610040 Support wine 1 

7 201610003 Piston wine 1 

8 381000002 Spring 3-30-40 1 

9 311700003 Gasket De 143 1 

10 261210008 Basis recuperation 1 

11 261610002 Cover 1 

12 519000042 Connection Legris  1 

13 214210035 Pneumatic pipe Ø int. 6 2 

14 310102602 Metrical OR 26 x 2 1 

15 288210002 Buckle clutch  1 

16 310000243 O'ring 243   (104,37 - 3,53) 1 

17 310000219 O'ring 219 (32,92-3,53) 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

 

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 24 di 26 

             

 

 

 

 

Num.  
item 

Num. part 
Bottle slide sensor                                             
109220111000 

Q.ty 

1 238210055 Clamp 1 

2 238110055 Clamp 1 

3 420000001 Sensor Pizzato 1 

4 434000000 Protection sensor 1 

5 340600011 Hinge Elesa M8 1 

6 367200824 Washer diam. 8 1 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 25 di 26 

             

Num. 
articolo 

Num. parte 
AUTOMAZIONE                                    
112020209001 

Quantità 

1 450200004 Electrical panel 1 

2 205110020 Spacer 1 

3 205110021 Low spacer 1 

4 205110023 Spacer 1 

5 451600000 Case 2 

6 250110057 Plate cabinet 1 

7 506000001 Regulator+Interception+clamp 3/8 1 

8 519000032 Connection Legris 3 

9 519000021 Connection Legris 1 

10 519000010 Connection Legris 2 

11 519000054 Connection Legris 2 

12 362201050 TE M 10x50 2 

13 367200010 Washer 10  2 

14 362200635 TE M 6x35 1 

15 367200006 Washer 6-12 1 

16 541610007 Pneumatic pipe 12 1 m 

17 541610006 Pneumatic pipe 10 1 m 

18 541610003 Pneumatic pipe 8 1 m 

19 420600001 Mains connection 1 

20 494600000 Emergency button 1 

21 452600000 Emercency label 1 

22 493600000 Green label 1 

23 493600001 Red label 1 

24 493600002 Black button 1 

25 491600000 Touch screen GT01 1 

26 497600000 Power supplì 1 

27 498600000 PLC Panasonic 1 

28 448600000 Stop control unit 1 

29 422610000 Contactor 1 

30 499600000 Module of PLC 2 

31 480000000 Inverter Panasonic 1 

32 480000001 Inverter Panasonic 1 

33 416600001 Level control Crouzet 1 

34 492600000 Thermoregulator 1 

35 452600001 Button label 4 

36 490600000 Socket 220 V 1 

 

 

 

 

 

 

 



Easy line system – ENCLOSED 4  Original instructions 

 

        Rev 01 del 30/04/2010                                             Pagina 26 di 26 

             

Num.  
item 

Num. part 
OPTIONAL PLATORELS                         

132520612002 
Q.ty 

1 211610089 Platorel (75 cl) 1 

2 310000840 O’Ring 840 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 


